
12

4

3

45

8

7 6

15
9

20

16

11

10

91

17

19

13
22

14 69

83

83

82

21

3233

37

35

36

14

13 38

18

34

25

26

27

28
29

31

39

233013

14

42

43

45L

46

47

48

92L

90L83

83

82

24

38

48 85

55

49

76

76

77
75

84

74
74

75

50

50

51

47

52 53
54

55

55
55

56 40

55

55

55

90R

45R
43

42

92R

57

58

59

62
61

60

63
64

64

65

68

64
66

41
63

67

75

86

6359
57

6261

74

74

76

78
80

79

76

77

7271
60

70

75

77

76

38

81

79
80
78

76

73

12

Sunlite F6 Trainer Cycle Parts List



Sunlite F6 Trainer Cycle Parts List
Part # Model Schematic # Description
70297 F6 #2  HANDLEBAR COVER
70298 F6 #3  HANDLEBAR (A)
70299 F6 #4  END CAP 25*16
70300 F6 #6  BOLT M10*35*15*H6
70301 F6 #8  HANDLEBAR (B)
70302 F6 #9  COMPUTER
70303 F6 #10  HANDLEBAR POST
70304 F6 #12  PLUG 22*16
70305 F6 #13  END CAP F30*30*16
70306 F6 #14  BUSHING F38*F30*153.3
70307 F6 #15  TENSION KNOB 58*44*M8*18
70308 F6 #16  BRAKE ROD 10*210*M8*15*M6*7*M10*95
70309 F6 #17  BUSHING 20*20*65
70365 F6 #19  NUT 15*15*25*M10
70361 F6 #20  NUT M8*H5.5*S14
70364 F6 #21  SPRING 2.0*15*54*N12
70312 F6 #22  DECORATIVE COVER 195*161*31
70366 F6 #23  NUT M10*H5.5*S17
70367 F6 #24  NUT M6*H11*S10
70313 F6 #25  BRAKE STOPPER 35*24*2
70314 F6 #26  SPRING 2*24*13*17*N4
70315 F6 #27  BRAKE BLOCK 110*27*30
70316 F6 #31  WOOLEN FELT 110*30*10
70317 F6 #32  SPRING PIECE T2*59*185
70318 F6 #33  RUBBER MAT 44*25*3
70319 F6 #35  SEAT 35827
70320 F6 #36  SEAT SLIDER
70321 F6 #37  SEAT POST
70322 F6 #38  ADJUSTMENT KNOB 61*M16*1.5*18*8
70323 F6 #41  FRONT COVER 157*152*38.5 HIPS
70348 F6 #45L/R  CRANK 170 “L/R”9/16
70324 F6 #46  COVER FOR MIDDLE AXLE 50*32*33
70325 F6 #47  C-CLIP D17
70326 F6 #48  BEARING 6203-2RS
70327 F6 #49  INNER BELT COVER 504*259*23
70328 F6 #51  BELT WHEEL 204*21*5PK
70329 F6 #52  MIDDLE AXLE
70330 F6 #54  BELT 5PK520
70331 F6 #56  OUTER BELT COVER 648*264*45
70378 F6 #57  NUT M12*1*H19.5*S19
70332 F6 #58  INERTIAL AXLE 15*165*72*M12*1*33.5
70333 F6 #59  SPACER 22*12.5*6
70384 F6 #64  BEARING 6202-2RS C & U
70335 F6 #65  INERTIAL WHEEL 18*460*75*30*55*42*PK
70336 F6 #66  SPACER 18*12.2*4
70337 F6 #67  INDUCTOR
70404 F6 #68  ROUND MAGNET 15*7
70395 F6 #69  WASHER D5*13*1
70339 F6 #73  FRONT STABILIZER
70340 F6 #74  FOOT LEVELER 43*14*M8*25
70341 F6 #75  END CAP 30*70*1.5T
70342 F6 #78  ROLL WHEEL 42*18*8*22
70343 F6 #79  NUT M8*H7.5*S13
70344 F6 #80  WASHER D8*16*1.5
70396 F6 #81  SCREW ST4.8*10*8
70346 F6 #84  REAR STABILIZER
70405 F6 #92  L/R PEDAL 9/16


	Blank Page
	Blank Page



